
 

ADDENDUM NO. 3 
 

TO THE 

PURE WATER MONTEREY/GROUNDWATER 

REPLENISHMENT PROJECT ENVIRONMENTAL IMPACT 

REPORT 
STATE CLEARINGHOUSE NO. 2013051094 

 

FOR THE 

ADVANCED WATER TREATMENT FACILITY 

EXPANDED CAPACITY  

PROJECT MODIFICATIONS 

 

  

 

October 24, 2017 

 
Prepared for 

Monterey Regional Water Pollution Control Agency 

(Monterey One Water) 

 

 

Prepared by 

Denise Duffy and Associates 

 



Addendum No. 3 to the PWM/GWR EIR    

AWT Facility Expanded Capacity Project   

 

 

 

 

 

 

 

 

 

 

 

This page is intentionally blank. 



Addendum No. 3 to the PWM/GWR EIR    

AWT Facility Expanded Capacity Project   

Denise Duffy and Associates    Page i 

October 24, 2017 
[...]
Drought Reserve <1,000 AF (Oct) Drought Year

Drought Reserve <1,000 AF (Oct)

Drought Year
Drought Year

Drought Reserve <1,000 AF (Oct)
Drought Reserve <1,000 AF (Oct)

Maximum Monthly Injection Rates

Santa Margarita Aquifer (90%)
Paso Robles Aquifer (10%)

Total

Drought Reserve 1,000 AF (Oct) Drought Year

Maximum Injection Rate
(gpm)
2,179
242

2,422

Gallons per Minute (gpm)

water, an additional 200 AFY would be produced and injected into the Seaside Groundwater 
Basin during most years to develop a drought reserve of up to 1,000 acre-feet of stored water. 
This would allow MRWPCA to reduce deliveries of product water to the Seaside Groundwater 
Basin during drought years, while still enabling CalAm to pump 3,500 AFY from the Seaside 
Groundwater Basin by using the reserved water. By reducing deliveries of product water to the 
Seaside Groundwater Basin during drought years, MRWPCA would be able to increase 
deliveries of recycled water to growers by a commensurate amount. 

Finally, to provide irrigation water to MCWD’s customers, an additional 600 afy would be 
produced and delivered to MCWD. In order to satisfy variations in the MCWD irrigation 
demand, the AWT Facility may operate in the range of production in order to meet irrigation 
demands; the variability is needed in order meet MCWD demand from urban irrigation 
customers.  The Proposed Project’s AWT Facility would be designed and constructed to allow 
production rates from 1.32 mgd (900830 gpm) to 45.0 mgd (2,7003,500 gpm). During a wet or 
normal year, the AWT Facility would operate at an average rate of 3.54.0 mgd during the 
summer months (April to September). If the drought reserve is full (1,000 acre-feet additional 
have been “deposited” in the Seaside Groundwater Basin), the winter production rate would 
remain 3.54.0 mgd. If the drought reserve is not full, the winter production rate would be 
increased to 4.0 4.2 mgd to allow the production of an additional 200 AFY. During certain dry 
years, the AWT Facility production rate would be decreased in the summer months, to rates as 
low as 1.38 mgd, depending upon the amount of water “deposited” in the drought reserve and 
the demands of the CSIP irrigators. The average monthly flows have been provided. 
Instantaneous production and flow could reach 5.0 mgd at any time during any month within 
those stated range of flow rates. The Proposed Project would produce enough advanced 
treated water in each year so that the amount of injected water plus the amount of 
“withdrawn” drought reserve or operational reserve equals the 3,500 AFY extracted by CalAm. 
Water supplies not used for the AWT Facility would be used by the Salinas Valley Reclamation 
Plant to produce additional recycled water for the CSIP. 

Table 2-9, Proposed Project Monthly Flows for Various Flow Scenarios summarizes typical 
flow operations for the AWT Facility based on seasonal flow and demand conditions. Although 
presented as fixed water year types, actual system operation would require daily or weekly 
management of the production rates to address the variability in irrigation demands and 
supply availability. Source water diversions would be similarly managed to maximize water 
availability during the peak irrigation season, as discussed in Section 2.7.1. 

Table 2-9,  
Proposed Project Monthly Flows for Various Flow Scenarios 

AWT Facility Influent/Feed 
Purified Recycled Water Delivery 

 



 

Note 1: These estimated flows exclude the membrane filtration backwash quantities that would be recirculated back 
to the Regional Treatment Plant headworks and thus would not be considered to be new flows. 
 
Operation of the Proposed Project facilities would require some additional staff at the 
MRWPCA Regional Treatment Plant and administrative office. The AWT Facility would require 
up to five personnel to operate the facility 24-hours a day, 7-days a week. The Salinas Valley 
Reclamation Plant would operate with the same number of staff as currently assigned, but 
operations would extend into the wet season. The source water diversion and product water 
conveyance and injection facilities would not require on-site staff, but would require periodic 
site visits and maintenance activities. These are discussed in detail in the sections below 
regarding each component. 
Table 2-11, Overview of Proposed Project Electricity Demand (all in megawatt-hours per year) 
summarizes the power demands of the Proposed Project. The energy the requirements of the 
Proposed Project under the 2015 PWM/GWR EIR  would require an estimated 10,952 
megawatt-hours per year (mW-hr/yr). Power use for the Crop Irrigation component would 
peak during drought years when additional recycled water is being produced. Electrical power 
at the existing MRWPCA facilities comes from solar panels and from generators running on a 
mix of methane (from the Regional Treatment Plant) and natural gas (from PG&E), with back-
up electrical service from PG&E. Additional power would be generated using increased 
methane from processing of new source water, and increased purchase of biogas from the 
adjacent landfill and natural gas from PG&E. Electrical power for the source water diversion 
facilities, product water booster pump station, and injection well facilities would be purchased 
from PG&E. Salinas Pump Station and future Salinas Ponds power would be from City of Salinas 
solar panels; refer to Updated Table 2-11 shown below. 
 
Table 2-10, Overview of Typical Facility Operations – Proposed Project provides an overview 
of typical facility operations, truck trips and employees under the Proposed Project. 
 Table 2-11, Overview of Proposed Project Electricity Demand (all in megawatt-hours per 
year) summarizes the power demands of the Proposed Project. The Project modifications 
under the Expanded AWT Facility Capacity  would result in an incremental increase in energy 
(electricity) use associated with the AWT Facility due to the operation of the higher peak 
production capacity and pumping by the product water pump station at the AWT Facility to 
deliver purified recycled water to MCWD customers. The incremental increase in energy 
demand associated with Expanded AWT Capacity Facility operation would be accommodated 
through the purchase of energy produced by the MRWMD. As detailed in Updated Table 2.11, 
there is sufficient landfill-gas generated electricity available at the Monterey Regional Landfill 
to accommodate the incremental increase in electricity demand associated with the proposed 
Expanded AWT Capacity Facility.    

2-37 Project 
Description  
2.6.1 Proposed 
Project Facilities 
Overview 

Updated Table 2-11 Overview of Proposed Project Electricity Demand (all in megawatt-hours 
per year) to update energy demand and identify new renewable energy sources. 
Refer to Updated Tables in this section. 



Table 2-11  
2-59 Project 

Description  
Section 2.8.1 
Overview of 
Treatment 
Facilities at the 
Regional 
Treatment Plant 

Amend Section 2.8.1 Overview of Treatment Facilities at the Regional Treatment Plant, as 
follows:  
Under the Proposed Project, a new AWT Facility would be constructed to receive Regional 
Treatment Plant secondary effluent for advanced treatment and, ultimately, injection into the 
Seaside Groundwater Basin and provision to MCWD for urban landscape irrigation through its 
RUWAP.1 In addition, modifications to the existing Salinas Valley Reclamation Plant are 
proposed in order to enable increased use of tertiary treated wastewater for crop irrigation 
during winter months. The proposed new and modified treatment facilities at the Regional 
Treatment Plant, including the Advanced Water Treatment Facility (or AWT Facility) and the 
Salinas Valley Reclamation Plant Modifications, would be constructed on approximately 3.5 
acres of land within the MRWPCA Regional Treatment Plant (Regional Treatment Plant) site 
west of the existing treatment facilities (see Figure 2-10, Projected Regional Treatment Plant 
Flows). The following is a list of the proposed structures and facilities proposed to be 
constructed at the Regional Treatment Plant (see Figure 2-27, Advanced Water Treatment 
Facility Site Plan): 

• inlet source water secondary effluent diversion structure, an influent 
approximately 60-foot long, 30-inch diameter pipeline to bring the secondary 
effluent to the source water pump station, the source water pump station, and an 
approximately 360 300-foot long, 24-inch diameter pipeline to bring secondary 
effluent to the rest of the AWT Facility; 

• advanced treatment process facilities, including 
o chloramination, 
o ozonation, 
o booster pumping of the ozone effluent, 
o biologically active filtration (if approved for the Project, but may not be 

required), 
o automatic straining, 
o membrane filtration treatment, 
o booster pumping of the membrane filtration filtrate, 
o cartridge filtration, 
o reverse osmosis pre-treatment chemical addition, 
o booster pumping of the pre-treated reverse osmosis feed, 
o reverse osmosis membrane treatment, 
o advanced oxidation using ultraviolet light and hydrogen peroxide 

(advanced oxidation), 
o side stream decarbonation, and 
o product-water stabilization with calcium, alkalinity and pH adjustment 

liquid lime; 
o final product storage and distribution pumping water pump station;  
o brine mixing facilities; and 
o waste water equalization and pump station; and 
o modifications to the Salinas Valley Reclamation Plant (see Section 2.8.2 for 

a detailed description this Proposed Project component). 
The proposed advanced treatment facilities would include several structures as tall as 31 34 

                                                           
1 As described in previous sections, the Proposed Project proposes to divert additional water sources and 
convey those waters with municipal effluent to the Regional Treatment Plant, including urban and 
agricultural runoff, agricultural wash water flows, and excess/unused Regional Treatment Plant 
secondary-treated wastewater. 



feet and totaling approximately 6050,000 square feet. The proposed brine mixing facility 
would be up to 16 feet tall and totaling approximately 10,000 square feet. New pipes and 
pumps would be underground. Additional information on each component of the AWT Facility 
is presented in the following sections. Figure 2-28, Proposed Advanced Water Treatment Flow 
Diagram, provides a simplified AWT Facility process flow diagram illustrating the proposed 
treatment facilities. 

2-60 
to 2-
61 

Project 
Description  
Section 2.8.1.1 
AWT Facility 
Design Flows and 
System Waste 
Streams 

 Amend Section 2.8.1.1 AWT Facility Design Flows and System Waste Streams, as follows: 
The proposed new AWT Facility would have a design capacity of 4 5.0 mgd of product water. 
As described in Section 2.7.1, a range of monthly source water flows has been estimated, 
depending upon the seasonal availability of source waters. The facility would be operated to 
produce up to 3,700 AFY of purified recycled water for injection and 600 AFY of purified 
recycled water to MCWD for urban landscape irrigation, which equates to an annual 
production rate of 3.38 mgd. The 45.0 mgd facility size is required to allow for peak seasonal 
operation and system down time. Similarly, the system components must be sized to allow for 
losses during treatment such as backwashing and brine concentrate disposal. Additional 
information on the proposed AWT Facility component design is presented in Tables 2-18 and 
2-19.  See Updated Tables following this section.  
  
In producing highly purified water, the proposed new AWT Facility would also produce two to 
three waste streams: biological filtration backwash (if included in the system), membrane 
filtration backwash, and reverse osmosis concentrate. The biological filtration backwash (if 
included) and the membrane filtration backwash would be diverted back to the Regional 
Treatment Plant headworks. The, while the reverse osmosis concentrate would be piped to a 
proposed new brine and effluent receiving, mixing, and monitoring facility. The AWT 
discharged out through the existing ocean outfall. The AWT Facility is expected to be able to 
produce water at up to 90% of design capacity, on average, due to some anticipated down 
time for membrane “clean in place” practices and repairs. The down time is assumed to be 
evenly distributed each month, though planned events would be scheduled for times when the 
least source water is available. The AWT Facility would need to be large enough to produce the 
required product water during the operational times (90% of each month). The resulting flow 
quantities for the AWT Facility are shown in Table 2-19, Proposed Project AWT Facility Process 
Design Flow Assumptions below. See Updated Tables following this section 
Based on these assumptions (including the 90% in-service, 81% reverse osmosis recovery, 90% 
microfiltration recovery), an AWT Facility design flow rate of 45.0 mgd would be required to 
provide up to 3,700 AFY of high quality water for groundwater injection and 600 AFY to MCWD 
for urban landscape irrigation.   

2-62 Project 
Description  
Section 2.8.1.3 
Raw Water 
Pretreatment 

Amend Section 2.8.1.3 Raw Water Pretreatment, as follows: 
Before membrane filtration, the secondary effluent would be pretreated using pre-screening 
and up to three separate subsystems:  

• Chloramination  
• Ozonation 
• Biologically active filtration (if approved for the Project, but may not be required) 

Chloramination. Chloramines would be used to reduce biofouling of the membrane systems. 
The chloramination system would include sodium hypochlorite storage, and chemical feed 
pumps, and an inline injection and mixing system. Sodium hypochlorite would be injected 
upstream of ozonation or upstream of membrane filtration. Sodium hypochlorite reacts with 
ammonia present in the source water to form chloramine, which is an effective biocide that 
reduces biological fouling on the membrane filtration and reverse osmosis process 
membranes. 



Ozonation. Ozone treatment is proposed to provide a chemical/pathogen destruction barrier 
and reduce the membrane fouling. The ozone system would be comprised of several 
components: liquid oxygen storage and vaporizers or an onsite oxygen generator; a nitrogen 
boost system; an ozone generator and power supply unit; a cooling water system; a side-
stream injection system; ozone contactor; and ozone destruct units. There are two potential 
approaches for supplying high High-purity oxygen for ozone generation: (1) will be produced 
via liquid oxygen delivered to onsite cryogenic storage tanks and evaporated through 
vaporizers, or (2) produce oxygen at the treatment facility using a pressure-swing adsorption 
oxygen generation system. The liquid oxygen system is included in the 10% design, but an on-
site generation system would occupy approximately the same amount of space. Ozone 
generators would convert oxygen gas into a mixture of oxygen and ozone gas. The mixture of 
oxygen and ozone gas would be injected into a side stream of feed water flow that would then 
be recombined with the main supply line after ozone injection. The ozonated water would flow 
into one or more parallel contactors a pipeline contactor to provide contact time for 
disinfection/oxidation, ozone residual decay, and off-gassing. Off-gas would be treated through 
a catalytic-based ozone destruct system to prevent the release of ozone to the atmosphere. 
Once dissolved in the process water, ozone reacts with various contaminants in the water, 
resulting in several treatment benefits, including (1) reduction of organic compounds that 
cause membrane fouling, (2) reduction of many constituents of emerging concern (CECs),2 and 
(3) inactivation of pathogenic microorganisms. A quenching system to eliminate any ozone 
residual that remains in the water is included at the end of this process step. Quenching would 
be performed through the addition of sodium bisulfite, hydrogen peroxide or calcium 
thiosulfate, which would be stored on-site. 
Biologically Active Filtration (if  approved for the Project, but it may not be required): This 
process may be would have been used downstream of ozone treatment to reduce the 
concentration of ammonia and residual organic matter present in the ozone effluent and to 
reduce the solids loading on the membrane filtration process. The biologically active filtration 
system would consist have consisted of gravity-feed filter basins with approximately 12 feet of 
granular media, and an underdrain/media support system. Ancillary systems would include 
have included an alkalinity addition system for pH control, backwash water basin (also used for 
membrane filtration backwash), backwash pumps, an air compressor and supply system for an 
air scour system, an air compressor and supply system for process air, and a wash water basin 
to facilitate filter backwashing. Depending upon the discharge permitting conditions, this This 
process step may was approved for the Project, but was determined to not be required to 
meet regulatory requirements for the PWM/GWR Project; therefore, it may would not be 
constructed.13 

Added footnote 13: 
13 Although this treatment process is not needed for thePWM/GWR Project, it could be 
constructed to mitigate Ocean Plan compliance impacts of future MPWSP desalination project, 
if that project is approved by the CPUC,. 

2-63 Project 
Description  
Section 2.8.1.4 
Microfiltration/U
ltrafiltration 
Membrane 
Treatment 

Amend Section 2.8.1.4 Microfiltration/Ultrafiltration Membrane Treatment System, as 
follows: 
The membrane filtration system would remove suspended and colloidal solids, including 
bacteria and protozoa through hollow fiber membrane modules. Additional components of the 
membrane filtration system include valve manifolds to direct the flow of feed, filtrate, cleaning 
system, backwash supply, backwash waste, and compressed air to the corresponding module 
piping. Feed pumps would draw water from the feed clearwell tank and supply a pressurized 

                                                           
2 See Chapter 3. Water Quality Permitting and Regulatory Overview for more information about the current 
understanding and regulation of these substances. 



System feed to pretreatment strainers and the membrane units. Cleaning chemicals would include 
acid, caustic, and sodium hypochlorite, which would be stored on-site. Backwash and screening 
residuals would be adjusted to a neutral pH in the waste water equalization basin and returned 
to the Regional Treatment Plant headworks, along with residuals associated with the cleaning 
system. The projected recovery of treated water from the membrane filter system is roughly 
90%; this recovery accounts for waste residuals associated with backwashing, cleaning, and 
pretreatment straining. 

2-63 Project 
Description  
Section 2.8.1.5 
Reverse Osmosis 
Membrane 
Treatment 
System 

Amend Section 2.8.1.5 Reverse Osmosis Membrane Treatment System, as follows: 
A reverse osmosis process that employs semi-permeable membranes is proposed to remove 
dissolved salts, inorganic and organic constituents, and pathogens from the membrane 
filtration treated water. The proposed reverse osmosis system would consist of a single pass, 
which separates the membrane filtration filtrate feed water into a purified product stream 
(permeate) and a concentrated brine stream (concentrate). The proposed reverse osmosis 
system would include a second stage to increase the product water recovery. 
The proposed reverse osmosis system would include individual process trains, housing the 
process membranes in pressure vessels along with connecting piping and valve manifolds for 
feed, permeate, concentrate, cleaning and flush supplies. The ancillary equipment for the 
overall reverse osmosis system would include a membrane cleaning system and permeate 
flush system. Reverse osmosis membrane cleaning chemicals would likely include proprietary 
anticipant anti-scalant chemicals, acid, and caustic detergent, stored on-site. 
Feed to the reverse osmosis system would be delivered from the upstream membrane 
filtration system through an intermediate equalization tank. Low-pressure booster a MF filtrate 
tank. Transfer pumps would move the water into the pretreatment system. Pretreatment 
would include cartridge filters, followed by the addition of an antiscalant and acid to lower the 
pH, which would be injected into a low-pressure line. High-pressure feed pumps would move 
the water from pretreatment into the reverse osmosis treatment trains. Concentrate from the 
reverse osmosis system would be discharged to into a new brine mixing structure wet well, 
where it would be combined with other effluent streams to enable adequate final disposal 
effluent sampling, and then disposed through the existing MRWPCA ocean outfall. Product 
water would flow to the advanced oxidation system. Separate cleaning and flush system 
equipment would also be included. 

2-64 Project 
Description  
Section 2.8.1.6 
Advanced 
Oxidation 
Process System 

Amend Section 2.8.1.6 Advanced Oxidation Process System, as follows: 
The proposed advanced oxidation system would provide a final polishing step for pathogen 
disinfection and an additional chemical destruction barrier for the reverse osmosis permeate. 
The proposed advanced oxidation system would consist of a chemical feed to add hydrogen 
peroxide and reactors housing arrays of ultraviolet lamps along with ballasts to power the 
ultraviolet system. Ultraviolet light reacts with hydrogen peroxide to form hydroxyl radicals, 
which, along with the ultraviolet light, oxidizes, destroys oxidize, destroy, or inactivates 
inactivate chemicals of concern and pathogens. The system sizing would be driven by the 
requirement in the California Code of Regulations, Title 22, §60320.200 et seq., “Indirect 
Potable Reuse: Groundwater Replenishment – Subsurface Application” criteria for advanced 
oxidation. Support facilities for the reactors would include chemical storage and metering 
pumps, and ballasts. The advanced oxidation product water would be directed to the post-
treatment system for stabilization. 

2-64 Project 
Description  
Section 2.8.1.7 
Post-Treatment 
System 

Amend Section 2.8.1.7 Post-Treatment System, as follows: 
Product water from the advanced oxidation process would be sent to the proposed post-
treatment system. Due to the high removal of minerals that is achieved through reverse 
osmosis treatment, post-treatment stabilization of the product water would be needed to 
prevent corrosion of pipe materials in the product water conveyance system. Stabilization 



would also be used to reduce the potential for product water to leach minerals and other 
chemicals from the soils within the Seaside Groundwater Basin upon injection. Reverse 
osmosis permeate is a soft, low alkalinity water, and the final product water quality would be 
adjusted to specific goals for hardness, alkalinity, and pH. This adjustment would include 
decarbonation by air stripping to remove carbon dioxide (CO2), the addition of calcium and 
alkalinity, and pH adjustment with CO2 addition. There are two proposed options for calcium 
and alkalinity adjustment: (1) the addition of purchased hydrate lime slurry (calcium hydroxide 
slurry), or (2) addition of sodium hydroxide (NaOH) and calcium chloride (CaCl2). Sodium 
hypochlorite may be added to the product water for secondary disinfection.) and the addition 
a hydrated lime slurry (calcium hydroxide slurry). 

2-64 
& 2-
65 

Project 
Description  
Section 2.8.1.9 
Brine Mixing 
Facility 

Amend Section 2.8.1.9 Brine Mixing Facility, as follows: 
As discussed above, the new AWT Facility would produce reverse osmosis concentrate water 
that would be disposed or discharged via the MRWPCA’s existing ocean outfall. In addition to 
the AWT reverse osmosis reject water, other water that is currently discharged to the outfall 
includes secondary effluent from the Regional Treatment Plant, and brine waste collected from 
individual water softeners and private desalination facilities and delivered by truck to the 
Regional Treatment Plant. Proper disposal of these waste streams to the outfall, and 
eventually the ocean, requires flow metering and water quality sampling and monitoring. The 
brine mixing facility at the AWT Facility is not necessary for the PWM/GWR Project. While a 
new brine mixing facility is not currently under construction, it could still be constructed at the 
Regional Treatment Plant in the future for the purpose of mixing and monitoring seawater 
desalination plant brine (such as from the proposed Monterey Peninsula Water Supply Project 
desalination plant), RO concentrate, and unused secondary effluent.In addition, the site of the 
previously proposed brine mixing facility has been changed because it is not needed for 
disposing reverse osmosis concentrate, it is only needed for disposing brine from a potential 
future desalination plant; therefore, it has been located in closer proximity to a proposed brine 
return line and the outfall.  The proposed new brine mixing facility would be located west of 
the AWT Facility and would accomplish the required mixing, metering and sampling, using the 
following key processes and facilities: 

• Two (2) A diversion structure, comprised of a cast-in-place, two-chamber, concrete 
vaults structure on the existing 60-inch diameter land outfall, one to divert 
secondary treated effluent to pipeline, 

• Piping between the diversion structure on the land outfall and the brine mixing 
facility and one approximately 170-ft downstream basins, 

• Four (4), below grade, brine mixing basins, operating in parallel, each with a single 
mechanical mixer, and 

• A flow meter to measure the total mixed flow returned from the mixing basins to 
the diversion structure and outfall. 

Ancillary facilities would include the following: 

• A flow bypass system on the outfall to return the blended carry flows to in the land 
outfall. Both structures would be equipped with two around the diversion 
structure, including valves, slide gates gate, pipe and fittings and a bypass 
manhole.  The bypass system enables construction of the diversion structure and 
maintenance and repairs of the structure in dry conditions. 

• A trucked brine station to receive and measure trucked brine waste prior to 
control the amount of secondary effluent diverted through the mixing facility and 



passed through mixing with other flows and eventual discharge to the outfall. 

• A cast-in-place concrete mixing structure, configured to receive secondary effluent 
and brine waste from separate inflow pipes and equipped with a 60-inch (nominal) 
static mixer in a fiberglass mixing pipe and an air release valve on the upstream 
end of the static mixer 

• A 54-inch pipeline (high density polyethylene) from the diversion vault to the 
mixing structure and then to the return vault 

• 48-inch flow meters on the pipelines entering and leaving the mixing structure, 
installed below-grade in concrete boxes 

• A sampling port in the return vault for access to measure total dissolved solids, pH, 
dissolved oxygen temperature, and other constituents of the blended effluent as 
required by permit conditions Sampling pumps and pipeline to collect samples of 
pre- and post-mixed flows for analysis. 

• Flow bypass system for the CAW brine waste flow and trucked brine in the event 
the Diversion structure is out of service for maintenance or repair. 

• Class “C” water connection for washing down equipment and facilities. 

Only one new above-grade structure, the Lab and Control Building would be built and would 
receive architectural treatment similar to the other buildings at the Regional Treatment Plant. 
The maximum depth of excavation would be 30 to 32 feet. A new cast concrete driveway 
would extend from the existing road on the north side to the Lab and Control Building delivery 
door on the north side. A new four-foot wide concrete walkway would extend along the south 
side. Storm water drainage would be directed through site grading to a new retention basin at 
the west end of the site for percolation. 

2-65 Project 
Description  
Section 2.8.1.10 
Power Supply 

Amend Section 2.8.10 Power Supply, as follows:  
The AWT Facility power would be supplied through a two new PG&E utility connection 
connections, one from the Monterey Regional Waste Management District (MRWMD) adjacent 
landfill and one from PG&E to the Regional Treatment Plant. The system components would 
include a utility service, transformers, and switchgear. The major electrical loads would be 
from the new influent pumping, oxygen generator (if liquid oxygen is not used), ozone 
generator, biological filtration backwash pumps (if included in the final system), ozone 
generator, membrane filtration and reverse osmosis feedwater pumping, ultraviolet light 
reactors, and product water pumping. In the case of a power failure, the AWT Facility would 
shut down and the secondary treated influent water would bypass the AWT Facility and be 
discharged to Monterey Bay, if not used first by the Salinas Valley Reclamation Plant. The 
Regional Treatment Plant has three power supplies: cogeneration, utility connection, and a 
standby diesel generator. If all three power supplies fail, there are provisions to connect 
mobile generators to the critical facilities. See Updated Table 2.12, Overview of Proposed 
Project Electricity Demand for a summary of the power demands of the Expanded Capacity 
Treatment Facilities at the Regional Treatment Plant. (Source: V. Badani, E2 Consulting 
Engineers; A. Wesner, SPI Engineering; B. Holden MRWPCA; T.G. Cole, October 2014; Kennedy 
Jenks, September 2017) 



Page 
2-65 

Project 
Description  
Section 2.8.1.12 
AWT Facility 
Operation 

Amend Section 2.8.1.12, Under AWT Facility Operation, as follows: 
Waste residuals would include backwash from the biological filtration system (if included - 
biologically active filtration was approved for the Project, but it may not be required), 
backwash and cleaning wastes from the membrane filtration treatment system and 
concentrate and cleaning wastes from the reverse osmosis system. Cleaning wastes from each 
system would be neutralized in the waste water equalization basin and returned to the head of 
the Regional Treatment Plant, along with backwash waste residuals from the membrane 
treatment system. Reverse osmosis concentrate would be discharged through a new brine 
mixing structure to using the existing Regional Treatment Plant ocean outfall. The AWT Facility 
would target an annual production rate of up to 3,700 4,300 AFY, requiring an average annual 
reverse osmosis feed supply of 4,568 AFY and producing waste residuals (reverse osmosis 
concentrate) of 868 AFY during the typical normal conditions.  

Page 
2-84 

Project 
Description  
Section 2.12 
Proposed Project 
Construction 
Schedule 

Amend third paragraph under 2.12 Proposed Project Construction Summary, as follows: 
A preliminary construction schedule is provided in Figure 2-40, Proposed Project Construction 
Schedule to show the general timeframes, durations, and overlap of construction activities of 
the various components of the Proposed Project. As shown, the Proposed Project is 
anticipated to require approximately 18 months to construct, plus 3-months of testing and 
start-up, and is planned for initial operation by late 2017. MRWPCA is currently evaluating the 
use of alternative construction approaches, such as design-build, to expedite the construction 
schedule. mid-2019. Table 2-20, Construction Area of Disturbance and Permanent Footprint 
summarizes the construction areas of disturbance and permanent footprint for each of the 
Proposed Project construction sites. General construction activities, equipment, and hours are 
summarized in Table 2-21, Proposed Project Construction Assumptions. In the sections 
following the table, the construction activities at each site are described in more detail. 

Pages 
2-84 
and 
2-85 

Project 
Description, 
Table 2-20 
 
 

Amend Table 2-20. Construction Area of Disturbance and Permanent Footprint to update 
Product Water Conveyance Facilities and Product Water Pipelines  (See Updated Information 
in Revised Table)  See Updated Tables following this section 

• RUWAP AWT to Booster Pump Station 
• RUWAP Booster Pump Station to Injection Wells 
• RUWAP Pipeline to Blackhorse Reservoir from General Jim Moore Blvd. 
• Coastal AWT Facility to Booster Pump Station 
• Coastal Booster Pump Station to Injection Wells 
• Booster Pump Station (one of two optional sites) 

Note 1:  The existing 33-inch industrial wastewater conveyance pipeline would be slip-lined 
with the new 18-inch recovery pipeline. This would require the excavation of up to 12 
sending/receiving pits measuring approximately 60-feet long by up to 20-feet wide. 
Note 2: The Product Water Conveyance Pipeline between the Regional Treatment Plant and 
the General Jim Moore Boulevard /Lightfighter Rd intersection would be built within either the 
RUWAP Alignment or the Coastal Alignment, not both. 
Note 3:  Pipeline trenches would generally be no more than seven (7) feet wide, except in 
areas with sandy soils and lack of constraints to a wider trench. Constraints include known 
sensitive or protected resources, geography such as steep slopes, existing utilities, buildings, or 
other facilities that restrict the construction area. A trench section with a ground surface width 
of up to approximately 10 to 15 feet would be potentially used in some soil types to increase 
efficiencies related to shoring the trench.  
Replace  Footnote “16” CalAm is currently constructing the Monterey Pipeline and Hilby 
Avenue Pump Station which will serve as the distribution pipeline and pump station (as an 
alternative to the Monterey and Transfer Pipelines, noted above) for delivery of water to 
CalAm customers. The MPWMD acting as a CEQA responsible agency approved CEQA 



Addendum No. 1 to the ASR EIR/EA and the PWM/GWR EIR for the Hilby Avenue Pump Station 
and Monterey Pipeline on June 20, 2016.   

Page 
2-87 

Project 
Description  
Table 2-21 

Amend Table 2-21. Proposed Project Construction Assumptions to update AWT Facility (  
See Updated Tables following this section 
AWT Facility  
Inlet source water diversion structure and influent pump station to bring secondary effluent 
AWT Facility, prescreening, ozonation, upflow biologically active filtration (optional), chemical 
addition, membrane filtration treatment, booster pumping of the membrane filtration filtrate 
(potentially with intermediate storage), cartridge filtration (optional),, chemical addition, 
reverse osmosis membrane treatment, advanced oxidation using ultraviolet light and hydrogen 
peroxide (advanced oxidation), decarbonation (optional),, product-water stabilization with 
calcium, alkalinity and pH adjustment liquid lime, product water pump station (AWT Pump 
Station), brine mixing facilities. 

Updated Tables  

Table 2-11. Overview of Proposed Project Electricity Demand   
Table 2-18. AWT Facilities Design Summary   
Table 2-19. Proposed Project AWT Facility Process Design Flow Assumptions 
Table 2-20 under Product Water Conveyance Facilities  
Table 2-21. Proposed Project Construction Assumptions for AWT Facility Components 
Table 4.9.6 Chemicals to be Utilized at the Advanced Water Treatment Facility   

  



Updated Table 2-11. Overview of Proposed Project Electricity Demand   

 

 

 

4.0 MGD 5.0 MGD
 EIR 2015 Addendum

Existing MRWPCA Wastew ater Collection System Pump Stations 1100 1100
(increased pumping for source w ater collection) (Source: Bob Holden, MRWPCA, October 2014)

Proposed Salinas Pump Station Diversions 10 10
(lighting, SCADA, misc. electricity)[Note: this facility now  operates almost exclusively using solar energy.]

Proposed Salinas Industrial Wastew ater Treatment Plant Storage and Recovery Component 224 100
(pumping, lighting, SCADA, misc. electricity) 

Existing Salinas Treatment Facility and Stormw ater Operations -1875 -1875
(reduction of pumping, Ron Cole, February 2014 modif ied by MRWPCA staff October 2014)

Proposed Reclamation Ditch Diversion 250 250
(pumping, lighting, SCADA, misc. electricity)

Proposed Tembladero Slough Diversion 461 461
(pumping, lighting, SCADA, misc. electricity) 

Proposed Blanco Drain Diversion 731 731
(pumping, lighting, SCADA, misc. electricity)

Proposed Lake El Estero Diversion 10 10
(lighting, SCADA, misc. electricity)     

Existing Primary and Secondary Processes 3673 3673
(existing on-site cogeneration facility w ould provide a reduction in this value, see below )

(9,900 AFY more w astew ater f low s through treatment processes)  
Existing Salinas Valley Reclamation Plant 1300 1300
(existing plant operations use solar array electricity, w hich has reduced electricity demand by up to 1,400 mWhr/yr)

(4,260 AFY more crop irrigation w ater produced)

4.0 AWT Facility (2015 GWR EIR) 7007 0
(new  treatment facilities, not including product w ater pumping; assumes 3,700 AFY of w ater production to build drought 
reserve; demand w ill be less w hen Drought Reserve is at full capacity and w hen Drought Reserve is being used by CSIP)

5.0 Expanded Capacity AWT Facility assumes 4,300 AFY of water production (Source: Kennedy Jenks 
September 2017 ) 0 12930
CSIP Supplemental Wells (Source:  Bob Holden, MRWPCA, October 2014)

Reduction of use of CSIP Supplemental Wells by 4,260 AFY -1900 -1900

Pumping of product w ater to Injection Well Facilities under RUWAP (1) 1912 0

Back-flush of four (4) deep injection w ells, lighting, HVAC, meters, instruments, SCADA 147 147

Increase by moving 3,500 AFY extractions from Carmel River to Seaside Basin w ells 630 630
Proposed New Electricity Generation at MRWPCA Existing Cogeneration Facility -2726 -2726
 New Purchased Electricity from Monterey Regional Waste Management District (2) -14200
NET TOTAL (w ith reduction in energy demand from renewable energy sources) 10,954 641

(2) The Monterey Regional Waste Management District (MRWMD) util izes biogas produced by the decomposition of waste 
material in the landfil l  to produce electrical energy. MRWMD will  provide 1800KwH for AWPF operation at the site.
 The RTP is adjacent to the landfil l  and power generation facil ity operated by MRWMD.  
Source: MRWPCA and Kennedy Jenks, September 2017 

CalAm Distribution System Changes (Source: CalAm, 2014)

(1) GWR EIR and RUWAP EIR each proposed two parallel pipelines; reduction to one pipeline and no pump stations along conveyance line

Source Water Diversion and Storage Sites (Source: Vinod Badani, E2 Consulting, October 2014, except as noted)

Updated Revised  Table 2-11
Overview of Proposed Project Electricity Demand (all in megawatt-hours per year)     

Treatment Facilities at Regional Treatment Plant (Source: Bob Holden, October 2014)

Injection Well Facilities (Source: Vinod Badani, E2 Consulting Engineers, October 2014)

Product Water Conveyance (Source: TG Cole, October 2014)



Updated Table 2-18. AWT Facilities Design Summary 

Updated Table 2-18 AWT Facilities Design Summary 

Component Design Capacity (See 
Note a) 

Pipeline from secondary treatment system outfall pipe to AWT Facility  N/A 
AWT Facility Influent Wetwell 0.2 mg 
Influent Pumping (see Note b)Secondary Effluent Diversion Structure, Source Water Pump Station, and 
Chloramination 2.7 to 56.9 mgd 

Ozone System(see Note b) 56.9 mgd 
Biologically Active Filtration (may not beif required) (see Note c) 5.5 mgd 
Membrane Filtration System 46.9 mgd 
Reverse Osmosis System 6.2.2 to 4.9 mgd 
Advanced Oxidation System, Product Water Stabilization and Pumping Product Water Pump Station 45.0 mgd 
Notes: 
a. Capacities represent process feedwater flows; units are million gallons (mg) and million gallons per day (mgd). 
b. For the case where biological filtration is not included, the range for the influent pumping would be 2.7 to 5.5 mgd, and the 
ozone system would be sized for 5.5 mgd. 
c. The biologically active filtration would be sized to treat up to 80 percent of the process flow; the 5.5 mgd represents the total 
product flow when combined with the by-pass. The Biologically Active Filtration is not included in the PWM/GWR Project; it may 
be constructed later at the AWTF if it is required as mitigation for California Ocean Plan compliance (for disposal of reverse 
osmosis concentrate to the MRWPCA ocean outfall). 

 

Updated Table 2-19. Proposed Project AWT Facility Process Design Flow 
Assumptions 

Updated Table 2-19 Proposed Project AWT Facility Process Design Flow Assumptions 

 Annual Flows1 Average Flow 
Conditions1 

Maximum Flow 
Conditions2 

AWT Facility Process AFY mgd mgd 
Source Water Pump Station and Ozone System Feed 5,496898 4.95.3 56.9 
Biologically Active Filtration Feed 4,481 4.0 4.8 
Biologically Active Filtration Backwash returned to Regional 
Treatment Plant Headworks 421 0.4 0.5 

Biologically Active Filtration Bypass3 1,015 0.9 1.1 
Membrane Filtration Feed 5,075898 4.5.3 5.56.9 
Membrane Filtration Backwash retuned to Regional Treatment 
Plant Headworks 508590 0.5 0.67 

Reverse Osmosis Feed 4,5675,309 4.17 4.96.2 
Reverse Osmosis Concentrate 8671,009 0.89 0.91.2 
Reverse Osmosis Product Water (AWT Facility Design Size) 3,7004,300 3.38 45.0 
Advanced Oxidation Process, Product Water Stabilization, and 
Product Water Pump Station 3,7004,300 3.38 45.0 

Notes: 
1. Average annual flows reflect 3,700 4,300 AFY, typical annual production while building the drought reserve. 
2. Maximum flow condition reflects design peak production rate. 
3. 80% of the flow would pass through the Biologically Active Filtration, and 20% may bypass directly to the membrane filtration 
Although Biologically Active Filtration will not be included in the PWM/GWR Project, it may be constructed later at the AWT Facility if it 
is required as mitigation for California Ocean Plan compliance for disposal of reverse osmosis concentrate to the MRWPCA ocean outfall. 

 
  



Updated Table 2-20 under Product Water Conveyance and Shared Facilities  
Construction Area of Disturbance and Permanent Footprint 

Combined Product Water Conveyance 
Facilities and Blackhorse Reservoir Project 

Components 

Construction 
Boundary (feet) Permanent Component Footprint (feet) 

Length Width Length Width 

Maximum 
Height (above 

ground 
surface) 

Maximum Depth 
(below ground 

surface) 

Product Water Pipelines   

10 (trenched 
sections); 25 

(trenchless sections 
and pits) 

RUWAP Pipeline from AWT to Injection Wells  46,900 10 – 15 46,900 <6 0 
RUWAP  Pipeline from Gen. Jim Moore to 
Blackhorse Reservoir 3,840 “ 3,840 “ 0 

TOTAL Conveyance Pipeline 50,074  0 0 0 

Approved Blackhorse Reservoir Diameter    

 

Tank/Reservoir  120  32 
 
Eliminated Components 

Shared Components eliminates the following redundant facilities and areas of impact:  
RUWAP AWT to Booster Pump Station  28,000 10 – 15 28,000 <6 0 
RUWAP Booster Pump Station to Injection Wells 18,900  10 – 15 18,900 <6 0 
RUWAP Booster Pump Station (one of two 
optional sites)  100 60 80 60 25 10 

Note:  2.0 MG Blackhorse Reservoir (tank) would have a footprint of approximately 11,000 square feet (120 ft. diameter). 
            Additional RUWAP Booster Pump Station in Marina also eliminated , 
(Source: PWM/GWR EIR, October 2015) 

 

Updated Table 2-21. Proposed Project Construction Assumptions for AWT 
Facility Components 

Project Component 

Excess 
Spoils/Debris to 

Off-Haul 
(cubic yards) 

Construction Equipment 
 

Construction Shifts and 
Work Hours 

( 

Treatment Facilities at the Regional Treatment Plant 
AWT Facility  
Inlet source water diversion 
structure and influent pump station 
to bring secondary effluent AWT 
Facility, prescreening, ozonation, 
upflow biologically active filtration 
(optional), chemical addition, 
membrane filtration treatment, 
booster pumping of the membrane 
filtration filtrate (potentially with 
intermediate storage), cartridge 
filtration (optional),, chemical 
addition, reverse osmosis 
membrane treatment, advanced 
oxidation using ultraviolet light and 
hydrogen peroxide (advanced 
oxidation), decarbonation 
(optional),, product-water 
stabilization with calcium, alkalinity 
and pH adjustment liquid lime, 
product water pump station (AWT 
Pump Station), brine mixing 
facilities. 

510 

Excavators, backhoes, air compressors, 
loaders, boom trucks, cranes, pavers and 

rollers, concrete transport trucks, 
concrete pump trucks, flatbed trucks, 
generators, pickup trucks, trucks for 

materials delivery 

Up to four (4) shifts with 
construction occurring 24-
hours per day, 7 days per 

week 

 



 

Updated Table 4.9.6 Hazardous Materials   
Chemicals to be Utilized at the Advanced Water Treatment Facility   

 

Updated Table 4.9-6 
Chemicals to be Utilized at the Advanced Water Treatment Facility 

Chemical Application Annual Usage (pounds) 
Sodium Hypochlorite Ozone Feed 270,000 (avg), 560,000 (max) 
Liquid Oxygen (LOX) Ozone Feed 2,200,000 (avg), 5,600,000 (max) 

Sodium Bisulfite Ozone Effluent 5,200 (avg), 10,000 (max) 
Sodium Hypochlorite MF Cleaning 50,000 (avg), 61,000 (max) 
Sodium Hydroxide MF Cleaning 72,000 (avg), 84,000 (max) 

Sulfuric Acid MF Cleaning 20 (avg), 23 (max) 
Sulfuric Acid Reverse Osmosis Feed 2,600,000 (avg), 5,100,0000 (max) 

Threshold inhibitor Reverse Osmosis Feed 43,000 (avg), 51,000 (max) 
Hydrogen Peroxide UV/AOP Feed 41,000 (avg), 82,000 (max) 
Ammonium Sulfate Product Water 22,00 (avg), 51,000 (max) 

Sodium Hypochlorite Product Water 23,000 (avg), 55,000 (max) 
Slurry of Hydrated Lime Product Water 530,000 (avg), 960,000 (max) 

Sodium Bisulfite Reverse Osmosis Concentrate Dechlorination 33,000 (avg), 38,000 (max) 
Tri-Sodium Phosphate Reverse Osmosis Cleaning 5,000 (avg), 5,900 (max) 

Sodium Dodecyl Benzene Sulfonate Reverse Osmosis Cleaning 5,000 (avg), 5,900 (max) 
Sodium Hydroxide Reverse Osmosis Cleaning 12 (avg), 14 (max) 

Sulfuric Acid Waste Equalization Basin 92,000 (avg), 110,000 (max) 
Sodium Hydroxide Waste Equalization Basin 17 (avg), 20 (max) 
Sodium Bisulfite Waste Equalization Basin 99,000 (avg), 120,000 (max) 
Ferric Chloride Waste Equalization Basin 34,000 (avg), 80,000 (max) 

Note: Average annual usage based on average dose for building reserve scenario flow scenario (4,300 AFY production); 
maximum annual usage based on maximum dose and capacity (5 mgd with 10% downtime). 
Biologically Active Filtration would require additional chemicals not included in this table. 

   



Appendix B: 
Adopted PWM/GWR and RUWAP Mitigation Monitoring and 

Reporting Program 
 

1 – PWM/GWR MMRP 
2 ‐RUWAP MMRP 

   



This page left intentionally blank 

   



Pure Water Monterey GWR Project  1 October 2015 

Mitigation Monitoring and Reporting Program  Denise Duffy & Associates, Inc.  

MITIGATION MONITORING AND REPORTING PROGRAM  

for the Pure Water Monterey Groundwater Replenishment Project: 

Staff-Recommended Alternative (October 1, 2015) 

 

INTRODUCTION 

Section 21081.6 of the California Public Resources Code and Section 15091(d) and Section 15097 of the 

California Environmental Quality Act (CEQA) Guidelines require public agencies “to adopt a reporting 

or monitoring program for changes to the project which it has adopted or made a condition of project 

approval in order to mitigate or avoid significant effects on the environment.” This Mitigation 

Monitoring and Reporting Program (MMRP) has been prepared for the Pure Water Monterey 

Groundwater Replenishment (GWR) Project, as modified by the Alternative Monterey Pipeline, and 

reflecting selection of the Regional Urban Water Augmentation Project (RUWAP) alignment for the 

Product Water Conveyance pipeline and booster pump station.  This MMRP is based on the mitigation 

measures included in the Final Environmental Impact Report (EIR). 

This MMRP is applicable to the Staff-Recommended Alternative of the GWR Project. The Staff-

Recommended Alternative includes the RUWAP Alignment Option for the Product Water Conveyance 

pipeline and booster pump station and the Alternative Monterey Pipeline for the CalAm Distribution 

System Improvements. Therefore, this MMRP includes mitigation measures, monitoring and reporting 

requirements identified in the Final EIR for these two project components, and it does not include 

mitigation measures identified for the originally proposed Monterey or Transfer Pipelines of the CalAm 

Distribution System Improvements, nor the Coastal Alignment Option for the Product Water Conveyance 

pipeline and booster pump station, since those components are not recommended for approval. 

Mitigation measures, monitoring and reporting requirements for all other GWR Project components, as 

modified by the Alternative Monterey Pipeline, are included herein. 

For a complete list of acronyms used in this document, please refer to the acronym list in the Draft EIR on 

pages xii through xvi. 

 

 

 

 

 

 

 

 

 

 

 



Pure Water Monterey GWR Project  2 October 2015 

Mitigation Monitoring and Reporting Program  Denise Duffy & Associates, Inc.  

 

 

 

 

 

 

 

This page is intentionally blank. 

 

 

 

 

 

 

 

 

 

 



Mitigation Monitoring and Reporting Program – Pure Water Monterey Groundwater Replenishment Project: Staff-Recommended Alternative 
 

Pure Water Monterey GWR Project – Staff Recommended Alternative  3 October 2015 

Mitigation Monitoring and Reporting Program  Denise Duffy & Associates, Inc.     

 

Impacts Mitigation Measures 
Applicable 

Components 

Timing of 

Implemen-

tation 

Implemen-

tation 

Responsi-

bility1 

Timing of 

Monitoring 

Responsibility for 

Compliance 

Monitoring1 

Impact AE-2: 

Construction 

Impacts due to 

Temporary 

Light and Glare 

Mitigation Measure AE-2: Minimize Construction Nighttime Lighting. As part of its contract specifications, MRWPCA shall require its 

construction contractors to implement site-specific nighttime construction lighting measures for nighttime construction at the proposed 

Injection Well Facilities site and for the CalAm Distribution System: Alternative Monterey Pipeline. The measures shall, at a minimum, 

require that lighting be shielded, directed downward onto work areas to minimize light spillover, and specify that construction lighting use 

the minimum wattage necessary to provide safety at the construction sites. MRWPCA shall ensure these measures are implemented at all 

times during nighttime construction at the Injection Well Facilities site and for the CalAm Distribution System: Alternative Monterey 

Pipeline and for the duration of all required nighttime construction activity at these locations. 

Injection Well Facilities 

Site and CalAm 

Distribution System: 

Alternative Monterey 

Pipeline 

In contract 

specifications 

and during 

project 

construction 

MRWPCA, 

CalAm, 

construction 

contractors 

During 

project 

construction 

MRWPCA and 

CalAm 

Impact AE-3: 

Degradation of 

Visual Quality 

of Sites and 

Surrounding 

Areas 

Mitigation Measure AE-3: Provide Aesthetic Screening for New Above-Ground Structures.  Proposed above-ground features at the 

Booster Pump Station and Injection Well Facilities (at a minimum, at the well clusters and back-flush basin), shall be designed to minimize 

visual impacts by incorporating screening with vegetation, or other aesthetic design treatments, subject to review and approval of the City of 

Seaside which has also requested that the buildings be designed with Monterey/Mission style architecture to match the design of the 